



**Report No/ Rapor No :** 2025011306  
**Applicant/Deney Sahibi :** ÇAMSAN ORDU AĞAÇ SANAYİ AŞ.  
**Applicant Address/ Adres:** Mithatpaşa sok.No:32 Kanlıca -Beykoz/İst.  
**Contact Person / Yetkili :** Semih MURATALDI  
**Contact Telephone / Telefon:** 0452 225 53 00  
**Contact e-mail / E-Posta:** -  
**Sample Accepted on / Numune Tarihi :** 18.12.2024  
**Report Date / Rapor Tarihi :** 13.01.2025  
**Total number of pages/Rapor Sayfa :** 3  
**Sample ID :** Laminant Parke

	TEST/ INSPECTION	DIRECTIVE	METHOD	RESULT
*	Resilient, laminate and textile floor coverings — Measurement of dynamic coefficient of friction on dry floor surfaces	The General Product Safety Directive (GPSD) (2001/95/EC)	TS EN 13893	See table

NOTE: This test/inspection result replaces the conformity assessment, can be presented to official institutions, and used in products and brochures.



Seal

Customer Representative

Merve Nur KIRVELİ

Laboratory Manager

Merve ÖZLÜ

Test/inspection results, methods and other information about the sample shown in the relevant pages of this Report are based on the information specified in accordance with "Test/inspection Request Form (PR03-F01) conveyed to us from the Applicant. Test/inspection results are valid for the sample as identified above. Sample may not represent the lot which it belongs. This Report does not replace a Product Certificate. Full report or any part of it may not be reproduced or used for any other purpose without the written permission of EUROLAB Laboratory. Sampling has not been done by us. Unsigned and unsealed Reports are invalid. Analysis as indicated with "\*" are in the Scope of our Accreditation Certificate issued from UAF according to TS EN ISO/IEC 17020, 17025, Analysis as indicated with "\*\*\*" are performed at the external laboratories using accredited test/inspection methods according to EN ISO/IEC 17020, 17025 from UAF. Possible extra notes may add with starting "N" to related pages. Tested and remaining samples will be kept in specified terms & conditions at test/inspection request and/or proposal form. Physically, chemically and microbiologically decomposed samples are discarded regardless of the storage period. Applicant can not claim any right in this regard. Results are shown in this Report do not include Measurement Uncertainty values, Measurement Uncertainty values are not taken in consideration during Pass/Fail assessment of the test/inspection results shown in this Report. Evaluation of the test/inspection results using Measurement Uncertainty values is the responsibility of the Applicant. An inspection body shall issue an inspection certificate that does not include the inspection results only when the inspection body can also produce an inspection report containing the inspection results, and when both the inspection certificate and inspection report are traceable to each other.

PR33-F01/08.10.2015/Rev:17.01.2017-R01

## Resilient, laminate and textile floor coverings — Measurement of dynamic coefficient of friction on dry floor surfaces

### Scope

This standard specifies the method for the measurement of dynamic coefficient of friction ( $\mu$ ) on surfaces of resilient, laminate and textile floor coverings, usually walked on with shoes.

### Principle

Sliders made from the defined material and having a definite shape are loaded to impose a specified force on the floor covering. The loaded sliders are pulled parallel to the surface of the floor covering at a constant speed. The horizontal force applied to pull the sliders is recorded over the length of a trace. The horizontal force is divided by the vertical force to obtain the dynamic coefficient of friction.

### Conditioning:

**Sample Size:** 100 cm x 50 cm

**Surface Preparation:** Dry/Cleaned

**Test Environment Temperature:**  $23 \pm 2$  °C

**Relative Humidity:**  $50 \pm 5$  %

### Test Results

Sample No.	Dynamic Coefficient Of Friction ( $\mu$ )
1	0.457
2	0.390
3	0.453
<b>Average</b>	<b>0.433</b>

## Sample Image



**\*\*\*End Of Report\*\*\***